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1 GENERAL 

The company Betomax GmbH+Co KG  in Dyckhofstr. 1, 41460 Neuss (D)  ordered tests of 
Griptec Standard couplers swaged onto reinforcing bars which are certified for B500NC in 
Norway at the Institut für Bauforschung der RWTH Aachen (ibac) (Institute of Building 
Materials Research of RWTH Aachen University) following the international standard 
ISO/FDIS 15835-1:2009-04.  

2 SAMPLING 

In the plant of BETOMAX in Neuss two Griptec standard couplers were swaged onto bars 
B500NC which are certified for Norway with a nominal diameter of d = 20 mm. The 
delivery note of the producer of the bars “Henningsdorfer Elektrostahlwerk GmbH” and 
their certification for Norway are given in the pictures in the annex, page A3 and A4. 

The samples were shipped to ibac on October 09, 2013. The marking of the bars was 
determined as “1/9”. 

3 TESTS  
3.1 Dimensions 

Length, outer diameter and inside diameter of the threads of the sleeves are given in table 
A1, page A1. The length of one swaged bar was round about 600 mm. 

The samples are shown in the photo of figure 1. 
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Figure 1: Photo of the shipped couplers 

 
3.2 Tensile tests 

Tensile Tests were conducted according to ISO 15835-1:2009-04(E) on a tensile testing 
machine with a respective maximum load of 600 kN, which was calibrated according to 
EN ISO 7500. The sleeves were screwed and the pretension torque of 60 Nm was 
examined by means of a torque wrench. 
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Table A1:    Dimensions of Griptec Standard Couplers
Samples  shipped to ibac 09 th October 2013
Swaged onto Reinforcing bars certificated for Norway

Coupler part Sleeves 
length 

(swaged)

Outer 
diameter 

of the 
sleeves

Inside 
Diameter 
of sleeve 

or 2)

free length 
of stud 1)

L1/L4/L5 D2 MI L3

1 2 3 4 5 6

male   87,4 29,9 21,8 19,9

female   88,0 30,0 19,9 26,6

male   86,5 29,9 21,9 20,0

female   87,7 29,9 19,8 26,5

75,0-85,0 29,7-30,2 19,3 - d=20
Female

75,0-85,0 29,2-30,2 22*2,5 19-20 d=20
Male

1) Length of stud or depth of thread of sleeve (approximately)
2) Outer diameter of stud 

Nominal 
diameter

/ No.

mm

Nominal 
values
laid in 

German 
Approval

Standard 
sleeves

20 / 1

20 / 2



Page  A2  of report No.  G 8294

Tabelle A2: Tensile Strength of Griptec Standard Couplers
Samples  shipped to ibac 09 th October 2013

Swaged onto Reinforcing bars certificated for Norway B500NC

Nominal 
Cross 

section

Ultimate
load

location of break criterion 
fullfilled

A s,Nenn Fu,ist

mm² kN

1 2 3 4 6

20 /1 314,2 198,8 1

20/2 314,2 200,0 1

ISO/FDIS 15835-1:2009-04

Nominal 
diameter

/ No.

Tensile strength tests fail outside the length of the mechanical splice
and the test results satisfy the product standard of the bar

5

1 172,8

13,4

break outside the 
coupler in the bar

 -
Rm,Nenn *  As,Nenn

(break outside the 
coupler in the bar)

19,0

elongation at 
ultimate load 

of the bar

Agt

Required 
tensile load

%
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Delivery Note of Henningsdorfer Elektrostahlwerke GmbH
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Certification for Norway
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